
ASSET MANAGEMENT PLAN

2021-2031 
Water Supply Asset 
Management Plan
2021-2031: He Rautaki Whakahaere Rawa mō Te 
Wai Whakarato



2021-2031 
Water Supply Asset 
Management Plan

General Volume

2021-2031: He Rautaki Whakahaere Rawa mō Te 
Wai Whakarato

He Pukapuka Matua



Contents

1 Executive summary

2  Introduction 
2.1 Asset Descriptions 
2.2 Asset Information and Data

3  Strategic Framework 
3.1 Strategic Alignment 
3.2 Key Issues for Water Supply 
3.3 Statutory and Regulatory Requirements

4  Levels of Service 
4.1 Customer Levels of Service 
4.2 Technical Levels of Service 
4.3 Level of Service Projects

5  Future Demand  
5.1 Growth Projects

6  Lifecycle 
6.1  Identify Need and Plan 
[...]
• Floculation (polyelectrolyte)
•  Clarification (hopper bottom clarifiers fitted with plate 

separators). 
• Filtration (rapid gravity filters) 
• Manganese removal (‘green sand’ filter media) 
• Sterilisation (chlorine gas) 
•  pH correction and corrosivity contral (CO2 and lime) 

Clarifiers 
 16 Portals – hopper bottom clarifiers fitted with plate 
settling tubes and gravelectric cones. 

Filters
           Eight rapid gravity sand filters filled with 600mm 
of anthracite coal over 400mm silicon sand media. 
A wedge wire collection and backwash system is 
bolted to the floor of the filters. Each filter is fitted 
with launders to aid filter cleaning at the time of back 
washes, and has filter to waste capacity.

Operation
The water for the NPWTP is diverted from the 
Waiwhakaiho River via a tunnel that leads to Lake 
Mangamahoe. During the summer, a combination of 
intakes is used, but water is normally drawn more 
heaviliy from an intake (called the river intake) near the 
tunnel outlet. The water passes through the pipe which 
runs under the lake to a stepper screen chamber and 
then to the NPWTP.

When the river intake is not in use, water is drawn 
from both of the lake intakes on the north-western 
side of Lake Mangamahoe. This water is also piped 
to the stepper screening chamber and then on to the 
NPWTP. The stepper screens trap large debris such 
as twigs and other organic matter, and stop them from 
flowing into the plant. They also prevent wildlife such 
as ducks and eels from inadvertently entering the 
water supply pipes.
 
The stepper screens are checked regularly to prevent 
blockages and to help maintain good, even flow. Plant 
operators use automated valves to control which 
intake is used.

The raw water is piped to the plant where depending 
on raw water conditions, it may be dosed with carbon 
dioxide or lime to control the pH to 6.7.

Powdered Activated Carbon (PAC) is also added to 
remove organic taste and odour causing compounds. 
A mixing tank ensures enough reaction for lime and 
PAC.

131 2021-2031: He Rautaki Whakahaere Rawa mō Ngā Hangatanga Whānui2021-2031 PROPERTY ASSET MANAGEMENT PLAN 132



Following the carbon dioxide and/or lime addition a 
small amount of PACl is added. This enables the tiny 
particles in the water which cause colouration, and 
other suspended particles, to clump together. This 
process, called coagulation, makes particles easier to 
remove. Adding lime also ensure sufficient alkalinity is 
available if the natural water contains an insufficient 
level for the coagulation process to work well.

Polyelectrolyte is then added to bind together the 
clumps of particles resulting from the coagulation 
process. This binding of coagulated particles into 
larger particles is called flocculation.

The water is fed into the bottom of the clarifiers and 
rises slowly, allowing the heavier particle clumps to 
settle out into a sludge (floc) blanket. The floc blanket 
binds micro-organisms such as giardia and other 
protozoa for removal with the sludge, or into filterable 
floc particles. Plate settling tubes greatly increase the 
capacity of the clarifiers.

The clear water flows out the top of the clarifiers via 
the decant troughs, while the sludge is drained off to 
the sludge lagoons in front of the plant.

On average it takes the water 4.5 hours to pass 
through the clarifiers. As the water leaves the tanks, 
hydrated lime (calcium hydroxide) is added to raise 
the pH of the water to 7.7 and chlorine is added in 
order to create the right conditions in the filters for 
manganese removal.

From the clarifiers, the water travels in channels to the 
rapid sand filters where it passes downwards through 
layers of anthracite coal and sand which remove any 

remaining particles. This process usually takes about 
35 minutes. The filters are taken out of service for 
back washing, either on a scheduled timetable or 
when conditions such as head loss or turbidity mean 
the filters require it. Backwashing the filter removes 
the particles trapped in the coal and sand layers. The 
resulting dirty water is drained to the sludge lagoons, 
where the particulates settle out.

From the filter outlets, the treated water goes into 
a large ‘clear water’ tank directly beneath the plant. 
As a final disinfection process to ensure there are 
no remaining micro-organisms present in the water, 
chlorine gas is added to the water before it enters 
the ‘clear water’ tank. This also provides a residual 
disinfetant which  safeguards against accidental 
contamination in the reticulation system. CO2 and lime 
are added to give a final pH level of 7.8 to 8.0 and to 
condition the water and minimise its corrosivity. The 
DWSNZ requires 30 minutes contact time for chlorine 
disinfection. The ‘clear water’ tank and two on site 
reservoirs are required to achieve this time.

Clarifier sludge, backwash and filter waste from the 
filter system are directed to one of the two sludge 
lagoons. The supernatant from the ponds is then 
returned to the raw water supply to undergo full 
treatment. 

Water quality is monitored constantly throughout the 
various stages of the treatment process to ensure that 
it meets strict standards for public health.

Critical online monitoring equipment includes:

• pH meters 

• Turbidity meters 
• Chlorine monitors 
• Streaming current monitors
• SCAN multifrequency UV spectral analyser

Supplementing the online monitoring is regular 
water testing by the water treatment technicians and 
contract laboratories that are IANZ accredited and 
recognised by the Ministry of Health. 

NPDC’s IANZ accredited laboratory operates under 
strict requirements to maintain process and quality 
management systems. The Council’s water treatment 
technicians receive specialist training to gain NZQA 
Drinking Water Diploma/Certificate qualifications 

from external authorities. Ongoing training is also 
undertaken to ensure staff are operating the NPWTP 
in line with best practice based on national and 
international standards and guidelines.

The treatment process at the NPWTP is shown in 
Figure 2. 

133 2021-2031: He Rautaki Whakahaere Rawa mō Ngā Hangatanga Whānui2021-2031 PROPERTY ASSET MANAGEMENT PLAN 134



Figure 2: New Plymouth Water Treatment Plant process diagram Table 2: New Plymouth Water Treatment Plant capacity

Asset Capacity/Performance

The plant capacity at the NPWTP is detailed in Table 2.

Water Treatment Plant Facilities and Process

Water Treatment 
Plant

Design Peak 
Capacity

(million litres/
day)

Average 
Daily Winter 

Consumption 
(million litres/

day)

Average Daily 
Summer 

Consumption 
(million litres/day)

Commentary

New Plymouth 70 30 40

Peak recorded flows in summer to date have 
been 47 million litres per day. Forecast future 
peak demand for the next ten years is 60 million 
litres per day. Even though the plant has been 
design for 70 MLD, there are some constraining 
capacities that need to be addressed to achieve 
this capacity. A NP WTP Improvement Plan is 
under development to address capacity issues, 
among others.  

The current New Plymouth consent abstraction 
limit is 60.4 million litres per day, for which the term 
has expired in 2021. Consent renewal has been 
lodged in March 2021.

135 2021-2031: He Rautaki Whakahaere Rawa mō Ngā Hangatanga Whānui2021-2031 PROPERTY ASSET MANAGEMENT PLAN 136



1.1.3  Inglewood Water  
Treatment Plant

Key information for the Inglewood WTP is below:

Source of water 
Ngatoro Stream. 

Present capacity
140,000 L/hr (normal current flow 100,000 L/hr).

Treatment
•  Filtration at inlet (infiltration gallery) – currently does 

not meet the Bank Filtration requirement of the 
DWSNZ 

• Coagulation (PACl) 
• Mixing (static mixers) 
• Flocculation (polyelectrolyte) 
•  Contact flocculation (pressure adsorption clarifiers) 
• Filtration (pressure filters) 
• Sterilisation (chlorine) 
• pH correction (lime)

Clarifiers
Two pressure adsorption clarifiers, media – granular 
MDPE (Medium Density Polyethylene), rise rate at 
100,000 L/hr.

Filters
Two pressure filters, media – dual media (silicon 
sponge and sand), filter rate at 100,000 L/hr.

Operation
The water for the Inglewood WTP is extracted from 
the Ngatoro Stream via an infiltration gallery. The 
infiltration gallery consists of two slotted pipes buried 
under the stream bed. The stream bed and filter 

material placed on top of the pipes act to filter gross 
solids from the raw water before it enters the plant. 
The two gallery pipe legs feed a pipeline that supplies 
the WTP. 

At the entrance of the plant a small amount of a PACl 
is added. This enables the tiny particles in the water to 
clump together in a process called coagulation, which 
makes them easier to remove. A static mixer and large 
diameter detention pipe allow turbulence and time 
for this reaction to take place. Polyelectrolyte is also 
added to bind the clumps of particles.

The water flows upwards through two pressure 
adsorption clarifiers. Buoyant granular media in the 
clarifier further helps the clumping of solids in a 
process called contact flocculation, and traps the 
majority of these solids on the surface of the media. A 
regular wash sequence flushes the trapped solids from 
the media to waste.

The clean water flows out of the top of the clarifiers 
into two pressure filters and passes down through 
silica sponge and sand filtration media where any 
remaining particles are removed. The filters are also 
backwashed regularly to remove particles trapped in 
the media.

From the filter outlets, the treated water flows to the 
reservoirs. On the way, chlorine gas and hydrated 
lime (calcium hydroxide) are injected. Chlorine is 
added as a disinfectant to ensure there are no micro-
organisms present in the water. This also provides 
a residual disinfection safeguard against accidental 

contamination in the reticulation system. Lime is 
added to raise the pH of the water to 7.8 - 8.0, making 
the acidity/alkalinity level healthy for consumers 
and non-corrosive to household plumbing.  The 
DWSNZ requires 30 minutes contact time for chlorine 
disinfection.  The two reservoirs are required to 
achieve this time.

The treatment process at the Inglewood WTP is shown 
in Figure 3. 

Figure 3: Inglewood Water Treatment Plant process diagram

137 2021-2031: He Rautaki Whakahaere Rawa mō Ngā Hangatanga Whānui2021-2031 PROPERTY ASSET MANAGEMENT PLAN 138



Asset Capacity /Performance

The water infrastructure at the Inglewood WTP supply 
area is sufficient to meet current and future demands.  
Egmont Village currently does not have a reticulated 
water supply. One option would be to consider 
supplying Egmont Village from the Inglewood WTP 
and network but the capacity at the plant may need 
to be increased to achieve this and cater for predicted 

growth. Submissions have been made in each Annual 
Plan to extend the water reticulation to Egmont 
Village. Due to cost, lack of any known negative health 
impacts and lack of unanimous agreement this has not 
been approved by the Council. 

The plant capacity at the Inglewood WTP is shown in 
Table 3.

Table 3: Inglewood Water Treatment Plant capacity

Water Treatment Plant Facilities and Process

Water Treatment 
Plant

Design Peak 
Capacity

(million litres/
day)

Average 
Daily Winter 

Consumption 
(million litres/

day)

Average Daily 
Summer 

Consumption 
(million litres/day)

Commentary

Inglewood 3.36 1.8 2.5 There is adequate plant and reservoir capacity for 
at least another 10 years.

1.1.4  Oakura Water  
Treatment Plant

Key information for the Oakura WTP is below:

Source of water 
Groundwater: Aquifer (via two bores granted secure 
bore status).
Surface water: Wairau Stream. 

Present capacity
2,800,000 L/day (normal use 720,000 L/day)

Treatment
• Secure bores
•  Chlorination to provide residual disinfection in 

reticulation system
• pH control and corrosion minimisation (lime)

Operation
The groundwater is pumped from a deep volcanic 
avalanche flow strata originating from the Pouakai 
Range. It is then piped to the WTP where sodium 
hypochlorite disinfectant and lime slurry for pH 
correction and corrosion minimisation are added 
before it is sent to reservoirs for storage. The age of 
the groundwater has changed over recent years from 
>300 years in 2005, 75 years in 2011 and 175 years in 
2017.
 
Disinfection is necessary to protect against 
contamination occurring in the reticulation, e.g. in 
the case of back flow. Production from the bores and 
dose rates are set automatically to maintain quality 
standards. The water is pumped to two 1.2 million litre 
capacity reservoirs.

To ensure security of supply, a second bore has been 
commissioned. Having two bores provides backup 
to cover maintenance or pump failure, and can 
double the production when run in ‘dual mode’. Each 
bore alone can supply the average daily demand. 
However, it is preferable that each bore takes an 
equal proportion of the demand to minimise any 
possible adverse effects on the aquifers. Any over-
pumping could permanently damage the aquifers and 
the equipment. The Three Waters Team operate one 
bore in preference and have found that each bore 
influences the other but the team has not yet been 
able to prove that both bores are supplied from the 
same aquifer.

An existing surface water source is maintained as a 
contingency in case both bores are unavailable. The 
surface water treated system is via an ‘automatic 
valve-less gravity’ sand filtration and gas chlorination. 
This system is still connected but no maintenance has 
been conducted since 2002 and would now require 
upgrade work if it was required for use in the future.

The treatment process at the Oakura WTP is shown in 
Figure 4. 

139 2021-2031: He Rautaki Whakahaere Rawa mō Ngā Hangatanga Whānui2021-2031 PROPERTY ASSET MANAGEMENT PLAN 140



Figure 4: Oakura Water Treatment Plant process diagram

Asset Capacity/Performance

The plant capacity at the Oakura WTP is shown in 
Table 4.

Table 4: Oakura Water Treatment Plant capacity

Water Treatment Plant Facilities and Process

Water Treatment 
Plant

Design Peak 
Capacity

(million litres/
day)

Average 
Daily Winter 

Consumption 
(million litres/

day)

Average Daily 
Summer 

Consumption 
(million litres/day)

Commentary

Oakura 2.8 0.53 0.85

There is currently adequate capacity in Oakura  
The WTP is being upgraded to install cartridge 
filtration and UV disinfection and increase 
treatment capacity to 3,500m3/day.

1.1.5  Okato Water Treatment 
Plant

Key information for the Okato WTP is below:

Source of water
Mangatete Stream. 

Present capacity
40,000 L/hr.

Treatment
•  Filtration at inlet (in bank infiltration gallery)  

currently does not meet the Bank Filtration 
requirement of the DWSNZ 

•  Cartridge filtration (1 micron nominal pre and 1 
micron absolute post) 

• Ultraviolet disinfection 
• Sterilisation (chlorination) 
• pH correction (lime)

Operation
Water from the Mangatete Stream is drawn through 
an infiltration gallery under the riverbank and flows by 

gravity to the Okato WTP where the following multi-
barrier process occurs:
•  Two-stage microfiltration – two banks of cartridge 

filters operate in parallel to remove fine particles and 
protozoa (e.g. giardia). Each bank has two different 
filter sizes. The first filter at 1 micron nominal acts 
to protect the second at 1 micron absolute from 
blocking too quickly. 

•  Ultra-violet sterilisation unit – acts as an additional 
barrier against protozoa contamination 

•  Lime addition for pH adjustment – to reduce the 
corrosive potential of the water to plumbing 

•  Chlorine addition for disinfection – to ensure 
there are no microorganisms present in the water 
distributed to the reservoir 

The water is then transferred to the 1.2 million litre 
capacity reservoir (twin cell).

The treatment process at the Okato WTP is shown in 
Figure 5.

141 2021-2031: He Rautaki Whakahaere Rawa mō Ngā Hangatanga Whānui2021-2031 PROPERTY ASSET MANAGEMENT PLAN 142



Figure 5: Okato Water Treatment Plant process diagram

Asset Capacity/Performance

The Okato WTP has a design capacity of 1.2 
million litres per day limited by the UV unit which 
has a certified capacity of 40 m³/h. Average daily 
consumption demands for water in the Okato water 
supply area are approximately 0.8 million litres per 
day in winter and 0.5 million litres per day in summer. 

Table 5: Okato Water Treatment Plant capacity

Water Treatment Plant Facilities and Process

Water Treatment 
Plant

Design Peak 
Capacity

(million litres/
day)

Average 
Daily Winter 

Consumption 
(million litres/

day)

Average Daily 
Summer 

Consumption 
(million litres/day)

Commentary

Okato 1.2 0.4 0.5

As noted above, there have been a number of 
incidences where water restrictions have been 
imposed in this area due to low water levels in 
the Mangetete Stream. The capacity at the WTP 
is limited by the UV unit which has a certified 
capacity of 40 m³/h

There have been a number of incidences where 
restrictions have been imposed in this area, due to low 
water levels in the Mangetete Stream. 

The issues associated with the water source 
limitations at Okato are described in the Water Supply 
AMP: Volume 1 – Headworks and Intakes. The plant 
capacity at the Okato WTP is detailed in Table 5

2. Lifecycle

2.1 Identify Need and Plan

2.1.1 Asset Condition

There are no acquisitions of WTPs planned over the 
next 10 years.

No formal asset conditions are recorded for WTPs in 
the asset inventory. Despite this, the WTP assets are 
generally considered to be in Good Condition (Grade 
2) with a few known exceptions that have already been 
addressed or will be addressed in either renewals 
plans or through reactive maintenance.

143 2021-2031: He Rautaki Whakahaere Rawa mō Ngā Hangatanga Whānui2021-2031 PROPERTY ASSET MANAGEMENT PLAN 144



2.1.2 Asset Remaining Lives

2.1.3 Critical Assets

The life expectancy of WTP assets is variable as it 
based on construction materials and usage. Concrete 
structures have a life expectancy of 100 years, valves 
and other miscellaneous assets have a life expectancy 
similar to those described in the Water Supply AMP: 

Criticality ratings for WTP assets have not yet been 
conducted; therefore, there is currently no data 
recorded in EAM. 

Certain WTP assets are recognised as critical for 
monitoring and controlling water quality, including:

• pH meters
• Turbidity meters
• Chlorine monitors
• Streaming current monitors

Following asset criticality assessments, the Three 
Waters Team will develop a focused management 
plan to ensure the integrity and resilience of critical 
assets. This is a data integrity issue and is recorded 
as an improvement action in the Water Supply AMP: 
General Volume - Section 9 (Improvement Plan).

2.1.4 Critical Spares

2.2 Design and Build

An assessment of the critical spares required for 
the WTPs has not yet been conducted for WTP. This 
is an asset data integrity issue and is recorded as 
an improvement action in the Water Supply AMP: 
General Volume - Section 9 (Improvement Plan).

See Section 6: Lifecycle of the Water Supply AMP: 
General Volume for general information about the 
design and build of WTP assets.

Volume 4 – Reticulation Network.

The life expectancy data for WTP assets has been 
recorded in EAM.  

145 2021-2031: He Rautaki Whakahaere Rawa mō Ngā Hangatanga Whānui2021-2031 PROPERTY ASSET MANAGEMENT PLAN 146



2.3 Operations and Maintenance

2.3.1 Operations 

Opex  is  the  greatest  component  of  water  
treatment  costs, incorporating all  energy, chemical 
and staff costs. All costs per plant are separately 
budgeted and accounted for to enable cross‐supply 
comparison and external benchmarking against 
comparable supplies. As the largest plant and supply 
area, the NPWTP has a greater economy of scale than 
the other WTPs. Its water production costs are half 